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CDEm(E XRAY T4 (SLP Ver. (£ 2015~2017,ULP Ver. (£ 2018&2019) Z70> FE—4— - FWD 1#RICEE
IRIEHOIAN—23>Fy hTY, YHPEX/—YDIRE - RFET I HCHERRBIRHEINTVET,
BEINTOLRVEPDDMHIISEIE XRAYTA OFBAZ(CH D TITO>TSEE L\,

This product is a conversion kit to change XRAY T4 (SLP Ver. Is 2015 ~ 2017, ULP Ver. Is 2018 & 2019) to front motor
FWD specifications. This manual describes the necessary contents for the part replacement / production. Please follow the
instructions of XRAY T4 to assemble the parts not included.
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EX. Fv ke AFUSIRES T~ NI—YEEBLTHDET.
Short parts such as screws, nuts and bearings are omitted.
ZT1020 |[H—TRRAF—=ILL 1S+ Tk Carbon Steel Layshaft
ZT1021 [EU>Z SEAD E ring 5pcs
ZT1022 |77)L=T—U— (18T) ALU Pulley 18T
ZT1023 [RZSIARJLS(150mm) Drive Belt 3x150mm
ZT1024 | PILEZN—FFF7HTH5— ALU Spur gear adapter
ZT1028 |[ZO> M K—&UTHRT 4RI ~ Front bumper & rear body post
ZT1030 |7II=O—-U T T7 2V RFT— ALU Cooling fan stay
ZT1032 (77)L=DAHY bAR—HY— 7mm ALU D cut spacer L:7mm
ZT1113 | A—R>2v—2 Chassis GRAPHITE
ZT1114 |(H—AR>2J0O> b2 )\—2F— (SLPA) Shock Tower Front GRAPHITE (for SLP)
ZT1115 |[H—mR>UFPH > )\—X5F— (SLPA) Shock Tower Rear GRAPHITE (for SLP)
ZT1116 |A—AR>TJO> M2 )—XF— (ULPA) Shock Tower Front GRAPHITE (for ULP)
ZT1117  |B—AR>UF7HF > ){—XF— (ULPH) Shock Tower Rear GRAPHITE (for ULP)
ZT1118 | 7IL=7w)—/ULOAwW RL ALU Upper Bulkhead [L]
ZT1119 [77IL=77w)—=)0Lo~AY RR ALU Upper Bulkhead [R]
ZT1120 (7ZIL=E—HF—~XD> bk ALU Motor mount
ZT1121 LA )N )= FOAM BUMPER
ZT1122 |A—AR>oO> M —HR— b/ L— 1 Front bumper support GRAPHITE(Separate Type)
ZT1123 |A—RE—F—X DT> hR—k Motor mount support GRAPHITE
ZT1124 | 772w RAT)IVI\wF U —H7R— h2twv ) Adjustable battery support(2set)
ZT1128 |7IL=)NNwF U =)L —R—X Aluminum battery holder base
\_ J




EEENEBRRODIAIZ Assembling of drive parts 53 Sel Screw S s et Scren
ZT1021 Ty hROU1— Ty hROU1—
E ring
EUSY

Temporary fixation Temporary fixation

1RLE& R1E&
ZT1020 ZT1022 ZT1024
Carbon Steel Layshaft ALU Pulley 18T ALU Spur gear adapter
H—MRORAF—=ILLAZv T b FIL=T—U— (18T) FIWERIN—FTT7EHTH—
\_ J
( AV o \
20> bR+ IRA RDBII - BT Processing and mounting of front body post
XRAY#301322
Front Body Mount Set
JO> MRTA XD by b
| P
ZT1122 s N
Front bumper support GRAPHITE(Separate Type) | M3x8 I%#t/tgoﬁ Tf\?dscrgvb _
H—R> IO M= HR= M2/ (L— b1 T @/ Ty EAZY
\ J
( N\ [ o )
INWSF U= PV I)\—DFAIZ 2ty rsamicuzs, :E_9_7'3> ~o#fIZ
Assembling the battery stopper *"me " 2see Assembling the motor mount
® % M3x5 Button head screw with flange
) = DAY Y ~ W J | J—
TSR ERTAY RXOU ZT1123
% _— 2T1127 Motor mount support GRAPHITE
.\d Adjustable battery support plate H—HRE—HF—IT> MR—
T XTI\ FU—BR— T — b
h——— ZT1126
6 Adjustable battery support post
T R TIVINY FU—H7R— MR b
9 M3x5 Low head screw
(] O—wREX
OB ZT1120
/ 2ZT1125 ALU Motor mount
N Adjustable battery support base TILZE=HF =T b
@ O@ FSozITIIYFU—HK— hR—2 o
M3x3 Set screw
& ey bRYY 21— o
i @ J _ZT1128 ©_
M3x5 Flat Head Screw
ALU battery holder base TSy A RZT L T —
PV FU AL —R—R 77




p
20> M 2IN—RF—0DFIL Assembly of front damper stay

ZT1114
Shock Tower Front GRAPHITE (for SLP)
H—R>JOa> MM )—XF— (SLP A)

ZT1032
ALU D cut spacer L:7mm
7IL=D By hAR—H— 7mm

ZT1116
Shock Tower Front GRAPHITE (for ULP)
H—mR>Ja> M2 )—=2F— (ULP A)

4mm turn buckle wrench
ammA—>)\w o)LL >F

M3x12 Button Head Screw
NFTA\Y RO 73—

UFHI)IN—RAF—DFAIL Assembly of rear damper stay

AT IRT « (CEDE TBYHIEZEIRLE T,
Select the mounting position according to the body shell to be used. ﬁ

Mounting point for narrow roof body
F0O—J)L— J7K7" -« IR IR
ZT1028 |

Front bumper & rear body post
JO> M= & UT7ARFT 4R &

ZT1115
G\ Shock Tower Rear GRAPHITE (for SLP)
H—MR>UT7H>)—RXF— (SLP A)
REAR
Q)
ZT1117
O Shock Tower Rear GRAPHITE (for ULP)

\ A=K US> ){—-R5F— (ULP A)

\ M3x12 Button Head Screw
@ Ay RO 31—
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J0> M )= / )Ny FU—R)LS —DEdd REAR
Installation of front bumper / battery holder

XRAY#306184
Long Composite Battery Backstop
O>7 Lipo /\wFU—X ~hw/t—

OR

XRAY#306186
ALU LiPo Battery Backstop
7Ibz0O> Lipo )\wF U= by /)(—

Battery stopper
Ny FU—X by )i—
XRAY#306233
Graphite Floating Servo Holder
A—RYTO—=T 4V THF—RKRILE—

ZT1113
Chassis GRAPHITE

nA - —

/ M3x5 Flat Head Screw
JS5v bW RRO 31—

ZT1010 [Option)
ALU FLOATING SERVO HOLDER Orange
FIIL=DJ0O—F+ O —HRRILG— AL

OR
ZT1011 [Option)

ZT1065 [Option)
ALU FLOATING SERVO MOUNT Orange
FILZDOA—F« 2O —RIDI> N AL
OR
ZT1011 [Option)
ALU FLOATING SERVO MOUNT Black
FIILZDOA—F« >POPB—RID> K TSvy

ZT1028
Front bumper & rear body post
M3x8 Flat Head Screw J0> MU= & UTPRFT 4RI
IS5v Ay RRXTU1—
4 N\
ZT1036 [Option) ZT1035 [Option)
Brass BalancingWeight 30g Brass BalancingWeight 15g
Bi/\Z>XJ 14 b 309 Bi/\S>XI1T b 15g




p
E—5F—IOI> b - JULIAY ROERMT M3x10 Button Head Screw Tj/

Installation of motor mount and bulkhead R~ A RZI1 7 — o s

ZT1119
ALU Upper Bulkhead [R]
TILZTwIN—=)ULDOAY KRR

M3x5 Flat Head Screw

I3y Ay RXTU 31— \C@

M3x5 Button Head Screw
T~ RO 31—

ZT1118
ALU Upper Bulkhead [L]
FIL=TwIN—)OULIOAY R L

G/
ZT1023

Drive Belt 3x150mm
RS TAJL B (150mm)

ZT1030
ALU Cooling fan stay
FIVEO-UDIT7 AT —

)
M3x6 Flat Head Screw T —‘
ISy Ay RO 31— @ FRONT

- J

( RS (—W DB

Installation of driving parts

ZT1024 Ball Bearing 4x8x3.0
ALU Spur gear adapter 840 X7 >
FIVEZRIN—FTTH T —

ZT1022
ALU Pulley 18T
PIL=T—U— (18T)

ZT1020
Carbon Steel Layshaft

A=IRZRAF—ILLAZv T b
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B2 IN—RFT—DHT Installation of damper stay

: S

M3x6 Button Head Screw
(XRAY T4 included)

M3x6 Flat Head Screw VRS Ay R | —
REZAY RRIU1— (XRAY T4 {4/E) ISV Ay RRTUI— @ﬁva,}i E}%gj o

A
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7Y I\—Fv FOHUY
Installation of Upper deck

\_

ZT1129 [Option)

Z~~_ Graphite Upper Deck 2.0mm
M3x6 Button Head Screw (XRAY T4 included) SY) H—RYTvI8=FvF 20mm
N

IRFZAY RROU1— (XRAY T4 f1E)

ZT1134 [Option)
Graphite Upper Deck 1.65mm
H—R>T v iIN—FvF 1.65mm

XRAY#301198
T4 Uppre Deck 2.0mm GRAPHITE
H—R>7vIN—FT v+ 2.0mm

M3x6 Button Head Screw
(XRAY T4 included)

R AY RO 71—
(XRAY T4 11/8)

ZT1130 [Option]
Graphite Upper Deck 2.0mm Narrow type
A=K7 vIN—=FvFF+O—247 2.0nmm
ZT1135 [Option]

Graphite Upper Deck 1.65mm Narrow type
H—RYT7vIN—=FvFFO—2471.65mm
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INNN—BR—b - L&)\ )\—DH ’
Installation of bumper support - form bumper
ZT1122

Front bumper support GRAPHITE
H—mR>Ja> NI —PR—- b/ L— 1T

ZT1133 [Option)
Carbon front bumper support
H—mR>JO> MR- N ( EG&EET1T)

ZT1121
FOAM BUMPER
I )=

A

-
20> bRIESAT—DEUT (AT>3>)
Installation of front anti-roll bar (option) ZT1131 [Option)
e

ALU Anti-roll bar holders(L+R)
AFESAH—RK)LSF— (L+R)

XRAY#303432-0
ALU Anti-Roll Bar Bushing-Orange
FILET7>FO-IUN-H5—

M3x8 Button Head Screw
RE AW RO 31—

XRAY#302802~302806
Front Anti-Roll Bar
70> bP>FO-)LIN—1.2~1.6

XXRAY # 362652 7/R—)LT> R L10mm [4.9mm/2pcs] ZEBBRZHEA <TZE0N,
% Please purchase "XRAY # 362652 ball end L 10 mm [4.9 mm /2 pcs] " separately)

e N - N
RSAISvIREFOFYVITICDOWNT =R AF=)VU TP PO AICDOWNWT(AT>3a>)

About Drive Shaft Replacement About Carbon Steel Rear Axle [Option]
BE#ARCTI7LOSvILFT (#304900) &FIRT DB BEORZERMI BEHICERADOVFTFIORNEZZABRW=LEUE.
JOYRRSATSvIMIRSAT v I MF(OVF VY I "

o R This product is a dedicated rear axle to reduce drive loss.
BEUTEEL,

When using a differential gear as the driving method,
please move the Drive Shaft Replacement Plastic Cap
to the front drive shaft.

{ {
XRAY#305241 ZT1037 [Option]
Drive Shaft Replacement Plastic Cap Carbon Steel Rear Axle
RSATv I hFrO>FvwvS H—RAF—ILU T T Z)L
\_ J \ J




( \ (e} (o]
O—+F7AI7—U—&N)IL Y FMEDOWT (AT>32)
About pulley & belt set for low gear ZT1038 [Option]

Pulley & belt set for low gear

O—F7AT—U—&NLhtzy b
BEWFFLCRBEE D EdlcO—FFPRAT—U—ENIL DY MEATS32ICT
RAEWELE LR,
—REAELEDY 2.11-2.53 [CEEAHETY .
In order to correspond to a wide range of gear ratios, we prepared a set of low gear pulleys
and belts as options.
The primary reduction ratio can be changed from 2.11 — 2.53.
ity o/ —wvEZHERWZULE U,
We also prepared repair parts of the above set.

ZT1039 [Option] ZT1040 [Option]
ALU Pulley 15T Drive Belt 3x147mm

L 7IL=TF—1U— (15T) RSA4TN)L S (147mm) )

(. o _ N CORRIHMRER SO AAEETSLHD )
PS5 AT IIWINY FU—RIVI—[CDNWT (AT>3>) PIPRITII FU NI —TT,

This product is an adjustable battery holder for

delicate weight balance adjustment.

i O
ZT1136 [Option) ZT1132 [Option)

Carbon Adjustable Battery Holder Set Battery holder for short lipo (for mounting center cross)
D= TSe 29I\ FU—mLS—ty b 23— NURANYFU—RILY— (> 9—20REHA)

4 )
BHAWREZY MCDUWT  About basic recommendation set

T4 FWD Conversion Kit Setup Sheet Front Rear
RideHeight (88/%) 5.0mm 5.2mm
Shock oil (3w IAA)IL) #550 #350
Shock Spring(S 3w O T I ) SMJ Pink SMJ Blue
Down Stop[Suspin center] RJL—TH(PRE> duly) 9.5mm 8.5mm
Camber (F+>/\—£) 1.5° 2.0°
Toe angle (~—5) 0.5°(Out) R2.5°(In)
Anti-Roll Bar (RFESAH—) 1.5mm 1.2mm
FrontDifferential gearOil (Z0O> b7 I A-(JL) 30K
JO> hFIAAIUE. #30KEEEE L, B ITIEMRADICEN. ZESMNKITBRERFT U IHENEELEUET,
The front differential oil is based on # 30K, it is excellent in accelerating power when it is hardened, and steering characteristic
improves if softened.
N U —BEMEE. FifliCTDEMRACEN. BAACITDE UT7FAVDORS I3 HENMmEUET, EaE
[CRHEH(S a3 — MIURKITIVBAXURED)TDE. =BCOA—F—-—UIBD NSO IV EN B LEL. O—TJ Uy T
TSI ICGBULTVET,
Battery installation position is excellent in acceleration power when it is on the front side and traction performance of the R tire is
improved if it is on the rear side.
In addition, when installed sideways (Short lipo & full size lipo), further improvement in traction performance at cornering, suitable for
low grip condition.
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www.zerogtribedspan.com

ZEROTRIBE 52-1 8-C Otsubo,Fujie,Higashiura-cho,Chita-gun,Aichi-ken,Japan 470-2105 O %
COMSA4T T470-2105 BRIEIMZLEFEHATESTALF 52-1 8-C E-mail: info@zerotribejapan.com &



